
KEEP FOR FUTURE REFERENCE 

 

INSTALLATION 
International Version 

 

 

STOCK NUMBER:   29363AM 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

INSTRUCTIONS CANISTER RETROFIT KIT 
 

 
 

 

READ ALL INSTRUCTIONS AND WARNINGS 

BEFORE USING THIS PRODUCT 

 

DESIGNED FOR THE MATERIALS HANDLING PROFESSIONAL 

 

P.O. Box 368 – 908 West Main 
Laurel, MT  USA  59044 
phone  800-548-7341 
phone  406-628-8231 

fax  406-628-8354 





Rev 1.0/2-17 1 #35226 

SPECIFICATIONS 
 

Stock Number: 29363AM 

Description: This canister provides easily-accessible storage for Operating Instructions 

on WPG™ Equipment Products. 

WARNINGS 
 

Powr-Grip is pleased to offer the most reliable materials handling products available.  
However, due to the danger of improperly mounting the Instructions Canister on your 

equipment, certain precautions must be observed to protect the user and others. 

Always wear personal protective equipment, such as safety glasses, when using power tools.  
Follow all regulatory workplace safety guidelines for your region and/or country. 

Always check the equipment and determine where any vacuum hoses, wires, or other sensitive 
components may be positioned in the device before drilling.  Failing to do so could result in 

serious damage to your equipment.  For more information please contact Wood’s Powr-Grip. 

Never mount the Instruction Canister in a place where it might obstruct the operator’s ability to 
effectively reach and manipulate any controls. 

Never mount the Instruction Canister in a place where it might affect the equipment’s ability to 
attach to a surface, if applicable. 

Always remember that modifications to your equipment could affect its safety or function.  
Wood's Powr-Grip cannot be responsible for products that have been modified by the 

customer.  For consultation, contact Wood's Powr-Grip (see LIMITED WARRANTY). 



Rev 1.0/2-17 2 #35226 

OPERATING FEATURES 
 

Note:  Components featured in the following instructions for assembling or using the Instructions 
Canister are underlined on their first appearance in each section. 

 

 

 

 

 

 

 

 

 

 

 

 

 

Standard 29363AM shown. 

 

1)  INSTRUCTIONS CANISTER 2)  1/4-20 TRUSS HEAD BOLT 3)  1/4-20 JAM HEX NUT 

 

1 

3 

2 



Rev 1.0/2-17 3 #35226 

ASSEMBLY 
 

Assemble the equipment as directed in the ASSEMBLY section of its instruction manual.  In 
addition, attach the Instructions Canister in an appropriate location, as follows: 

WARNING:  Do not drill into any vacuum hoses, wires, or other sensitive 
components. 

TO ATTACH CANISTER TO METAL TUBING (RECOMMENDED) 
1) Determine an optimal location on the equipment to mount the Instructions Canister, as 

follows:  Make sure the canister will not block any controls or hamper the function of the 
equipment.  The mounting location should not house any hoses, wires, or sensitive 
components.  For vacuum lifters, the lift bar usually provides a desirable location. 

2) Position the Instructions Canister on the equipment in the mounting location previously 
determined.  Then mark the hole locations for the mounting bolts, and set the Instructions 
Canister aside. 

3) Use a #7 bit to drill holes into the equipment at each mark made in the previous step and use 
a 1/4-20 tap to thread the holes.  The holes should be drilled perpendicular to the mounting 
surface. 

4) Align the two holes on the Instructions Canister with the two holes made in step 3.  Thread 
the two 1/4-20 Truss Head Bolts into the holes.  Medium strength thread-locker may be used 
to help secure the bolts. 

5) Use a Phillips screwdriver to tighten the bolts securely.  Do not over-tighten. 

TO ATTACH CANISTER TO PLATE METAL (OR SIMILAR) 
1) Determine an optimal location on the equipment to mount the Instructions Canister as 

follows:  Make sure the canister will not block any controls or hamper the function of the 
equipment.  The mounting location should not house any hoses, wires, or sensitive 
components. 

2) Position the Instructions Canister on the equipment in the mounting location previously 
determined.  Then mark the hole locations for the mounting bolts, and set the Instruction 
Canister aside. 

3) Use a 9/32" bit to drill holes into the equipment at each mark made in the previous step.  The 
holes should be drilled perpendicular to the mounting surface and penetrate to the other side 
of the material. 

3) Align the two holes on the Instructions Canister with the two holes made in step 3.  Insert the 
two 1/4-20 Truss Head Bolts into the holes. 

4) Thread the 1/4-20 Jam Hex Nuts onto the exposed ends of the bolts on the opposite side of 
the mounting surface from the canister. 

5) Use a Phillips screwdriver and a 7/16" wrench to tighten the bolts securely.  Do not over-
tighten. 



Rev 1.0/2-17 4 #35226 

OPERATION 
 

The Instructions Canister is used to store Operating Instructions in a way that is easily accessible 
to the equipment operator.  Unscrew the cap and remove the instructions to determine proper 
use and maintenance of the equipment.  Return the instructions to the canister and replace the 
cap when finished. 

REPLACEMENT PARTS LIST 
 

Stock No. Description Qty. 

11011 1/4-20 Jam Hex Nut 2 

10050 1/4-20 Truss Head Bolt 2 

SERVICE ONLY WITH IDENTICAL REPLACEMENT PARTS 

SUPPLIED BY OR APPROVED BY WOOD'S POWR-GRIP CO., INC. 



Rev 1.0/2-17 5 #35226 

LIMITED WARRANTY 

 

Powr-Grip products are carefully constructed, thoroughly inspected at various stages of 
production, and individually tested.  They are warranted to be free from defects in workmanship 
and materials for a period of one year from the date of purchase. 

If a problem develops during the warranty period, follow the instructions hereafter to obtain 
warranty service.  If inspection shows that the problem is due to defective workmanship or 
materials, Powr-Grip will repair the product without charge. 

 

WARRANTY DOES NOT APPLY WHEN: 

Modifications have been made to the product after leaving the factory. 

Rubber portions have been cut or scratched during use. 

Repairs are required due to abnormal wear and tear. 

The product has been damaged, misused, or neglected. 

 

If a problem is not covered under warranty, Powr-Grip will notify the customer of costs prior to 
repair.  If the customer agrees to pay all repair costs and to receive the repaired product on a 
C.O.D. basis, Powr-Grip then will proceed with repairs. 

 

Wood's Powr-Grip Co., Inc. 

908 West Main St. / P.O. Box 368 

Laurel, MT  USA  59044 

 

phone  800-548-7341 

phone  406-628-8231 

fax  406-628-83

TO OBTAIN REPAIRS OR WARRANTY SERVICE 

For purchases in North America: 

Contact the Technical Service Department at Wood’s Powr-Grip Co.  When factory service 
is required, ship the complete product--prepaid--along with your name, address and 
phone number to the street address hereafter. 

For purchases in all other localities: 

Contact your dealer or the Technical Service Department at Wood’s Powr-Grip Co. for 
assistance. 

 

 



Rev 1.0/2-17 6 #35226 



Rev 1.0/2-17 7 #35226 



Rev 1.0/2-17 8 #35226 

 


